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Foreword

This pocket book consists of guidelines on classification of illness severity,
criteria for admission, and inpatient management of the major causes of
childhood mortality such as pneumonia, diarrhoea, malaria, severe
malnutrition, meningitis, HIV and neonatal conditions. The guidelines target
management of the seriously ill newborn or child in the first 24 - 48 hours of
arrival at hospital.

The booklet is aimed at doctors, clinical officers, nurses and other health
workers responsible for the care of sick newborns and young children at all
levels, although mainly targets those who have to provide basic hospital care.
It will also be useful for tertiary or university hospitals for defining basic
evidence informed care to students in medical schools and other health
training institutions. The guidelines presume health facilities that provide care
should have capacity to do essential investigations for common serious
childhood illnesses and avail essential drugs for the care of seriously sick
children.

The first edition was inspired by the WHO Book, “A Pocket Book of Hospital
Care for Children” (2005 Edition). It has subsequently been updated based on
specific and up to date reviews of emerging new research evidence and
technologies using the GRADE approach.

The simplified algorithms in this booklet can be enlarged and used as job
aides in emergency rooms (casualty and outpatient departments), paediatric
wards, delivery rooms and newborn units. These guidelines will undergo
periodic revision to keep abreast with new developments and hence continue
to deliver quality care to the children of this nation. Updates or additional
materials can be found at the websites: www.idoc-africa.org and
www.guidelines.health.go.ke

Ithank KEMRI - Wellcome Trust Research Programme, the Kenya Paediatric
Association, Neonatal Child and Adolescent Health Unit, Department of
Paediatrics and Child Health University of Nairobi and the SIRCLE
Collaboration for assisting in updating the guidelines.

Dr. Nicholas Muraguri
The Principal Secretary
Ministry of Health



Principles of good care

1)
2)

3)

4)

5)

6)

7

8)
9)

Facilities must have basic equipment and drugs in stock at all times.

Sick children coming to hospital must be immediately assessed
(triage) and if necessary provided with emergency treatment as soon
as possible.

Assessment of diagnosis and illness severity must be thorough and
treatment must be carefully planned. All stages should be accurately
and comprehensively documented.

The protocols provide a minimum, standard and safe approach to
most, but not all, common problems. Care needs to be taken to
identify and treat children with less common problems rather than
just applying the protocols

All treatments should be clearly and carefully prescribed, usually
based on a measurement of weight, on patient treatment sheets with
doses checked by nurses before administration. (please write dose
frequency as 6hrly, 8hrly, 12hrly etc. rather than qid, tid, etc.)

The parents / caretakers need to understand what the illness and its
treatment are. They can often then provide invaluable assistance
caring for the child. Being polite to parents considerably improves
communication.

The response to treatment needs to be assessed. For very severely
ill children this should include a review in the first 6 hours of
admission — such review needs to be planned between medical and
nursing staff and progress documented.

Correct supportive care — particularly adequate feeding, use of
oxygen and fluids - is as important as disease specific care.
Laboratory tests should be used appropriately and use of
unnecessary drugs should be avoided.

10) An appropriate discharge and follow up plan needs to be made as

the child leaves hospital.

11) Good hand washing practices and good ward hygiene improve

outcomes for admitted newborns and children.



Specific policies

v All children admitted to hospital and all newborns requiring medical
treatment - even if born in hospital - should have their own inpatient number
and admission should ideally be recorded using a standardized paediatric or
newborn admission record form.

v Treatments, including supportive care, should be fully prescribed.

v Medical records are legal documents and entries should be clear, accurate
and signed with a date and time of the entry recorded.

v All paediatric admissions should be offered HIV testing using PITC.

v/ All newborn admissions aged < 14 days should receive Vitamin K unless it
has already been given.

v/ Routine immunization status should be checked and missed vaccines given
before discharge.

Admission and assessment

v All admitted children must have weight recorded and used for calculation of
fluids / feeds and drug doses.

v Length / Height should be measured with weight for height (WHZ) recorded
and used to assess nutritional status for children.

v Mid-Upper Arm Circumference (MUAC) is the most appropriate and rapid
means to assess for severe acute malnutrition for children > 6months of age.

v’ Respiratory rates must be counted for 1 minute.

v~ Conscious level should be assessed on all children admitted using the AVPU
scale or an alternative such as the GCS ( Glasgow coma scale) adapted for
children.

v" Children with AVPU < Ashould have their blood glucose checked. If this is
not possible treatment for hypoglycaemia should be given.

v The sickest newborns / children on the ward should be near the nursing
station and prioritized for re-assessment / observations.

Hand Hygiene
» Good hand hygiene saves lives - gloves do not protect patients.
« Alcohol hand-rubs are more effective than soap and water and are recommended:
o If hands are visibly dirty they must be cleaned first with soap and water before
drying and using alcohol hand-rub.
o The alcohol hand-rub must be allowed to dry off to be effective.
o |If alcohol hand-rub is not available hands should be washed with soap and water
and air-dried or dried with disposable paper towels.
* Hand hygiene should be performed:
o After contact with any body fluids.
o Before and after touching a patient and most importantly before and after
handling cannulae, giving drugs or performing a procedure (eg. suction).
o Before and after visiting the bathroom or touching potentially contaminated
surfaces (e.g. cot sides, stethoscopes).




Hand hygiene technique

RUB HANDS FOR HAND HYGIENE!
WASH HANDS WHEN VISIBLY SOILED

m Duration of the entire procedure: 20-30 seconds

Apply a palmful of the product in a cupped hand, covering all surfaces; Rub hands palm to palm;

Right palm over left dorsum with Palm to palm with fingers interlaced; Backs of fingers to opposing palms
interlaced fingers and vice versa; with fingers interlocked;

@ W
Rotational rubbing of left thumb Rotational rubbing, backwards and Once dry, your hands are safe.
clasped in right palm and vice versa; forwards with clasped fingers of right

hand in left palm and vice versa;

WHO guidelines on hand hygiene in health care 2009




Clinical audit and use of the protocols

. Clinical auditis aimed at self-improvement and is not about finding who to
blame.

. The aims are for hospitals to diagnose

key problems in providing care it- is Audit Identify
essential that identifying problems is Notes Problems
linked to suggestingwho needs to act,

how and by whento implement

solutions. Then follow up on whether ‘ ‘

progress is being achieved with new
audits. Identify new problems and plan T Action
new actions etc. Acts . Plan

. Hospitals should have an audit team
comprising 4 to 8 members, led by a
senior clinician and including nurses, admin, lab technicians and
nutritionists etc. 1-2 people, usually MO or CO interns and nurses should
be selected on a rotating basis to perform the audit and report back to the
audit team and department staff.

Deaths and surviving cases can be audited Records of all deaths
should be audited within 24 hours of death.

. Use an audit tool to compare care given with recommendations in these
protocols and other guidelines (e.g. for TB, HIV/AIDS) and the mostup to
date reference materials for less common conditions.

. Was care reasonable? Look for where improvements could be made in
the system of care before the child comes to hospital (referral), on arrival
in hospital (care inthe OPD / MCH etc.), on admission to a ward, or follow
up on the ward.

. Look at assessments, diagnoses, investigations, treatments and whether
what was planned was done and recorded. Check doses and whether
drugs / fluids / feeds are correct and actually given and if clinical review
and nursing observations were adequate - if it is not written down it was
not done!

. Look at several cases for each meeting and summarize the findings
looking for the major things that are common and need improving.
Then record the summaries and action points for reporting.



Essential Drugs Doses (For overweight children, base dose calculation on

Adrenaline
1in 10,000

Adrenaline
1in 1,000

Albendazole

Amikacin

Aminophylline

Amoxicillin

Ampicillin

Artesunate

Azithromycin
Budesonide

Benzyl Penicillin

(Crystalline Penicillin)

Caffeine Citrate

median weight for age or height)

Give 0.1ml/kg IV in resuscitation.
To make this strength dilute 1 ml of 1 in 1000 adrenaline
in 9 mls water for injection to make 10mls

Severe viral croup 2ml of 1:1000 nebulized
If effective repeat with careful monitoring
Age < 2yrs, 200mg PO stat

Age 2 2yrs, 400mg PO stat

15mg/kg once daily. Slow IV over 3-5 min

Amikacin trough concentration should be monitored (if available)
If serious gram - ve infection / resistance to gentamicin
higher doses may be used with monitoring

Newborn Loading dose 6mg/kg 1V over 1 hour or rectal,
Maintenance (IV or oral): Age 0= 6 days -2.5mg/kg
12hrly, Age 7-28 days - 4mg/kg 12hrly.

Use 25mg/kg/dose for simple infections and 40-45mg/kg
for pneumonia (Newborn Page 50, other ages Page 13)

Neonate: 50mg/kg/dose 12 hourly IV or IM if aged
<7 days and 8 hourly if aged 8 - 28 days.

Age 1m and over: 50mg/kg/dose (Max 500mg)

6 hourly 1V/ IM

In children <20Kg give 3mg/kg/dose of injectable artesunate
(IV/IM) at 0,12 and 24 hours and continue once daily until oral
administration is feasible

If weight >20Kg give 2.4mg/kg/dose injectable artesunate at 0,12
and 24 hours and continue once daily until oral administration
is feasible

10mg/kg max 500mg PO daily for 3 days
pMDI with a spacer 200 micrograms daily (low dose)

Age < 6days: 50,000 iu/kg/dose 12 hourly 1V or IM
Age 7 days and over: 50,000 iu/kg/dose 6 hourly 1V/IM
Newborn Page 50, other ages Page 12

Loading dose: oral: 20 mg/kg (or 1V over 30 min) maintenance
dose: 5 mg/kg daily oral (or IV over 30 min)



Essential Drugs

Calcium

(Monitor calcium
especially if on
Vitamin D or long
term therapy)

Carbamazepine
(PO)
Cefotaxime

Ceftazidime

Ceftriaxone

7.1% Chlorhexidine

Digluconate

Ciprofloxacin
(oral)
Clotrimazole 1%

Co-trimoxazole

(4mg/kg Trimethoprim
&20mg/kg
sulphamethoxazole)

Dexamethasone

Dextrose/glucose

Doses (For overweight children, base dose calculation on
median weight for age or height)

Symptomatic hypocalcemia (tetany / convulsions)

1V bolus of 10% calcium gluconate 0.5 mi/kg (0.11 mmol/kg) to a
maximum of 20 ml/kg over 5 - 10 min then continuous |V infusion
over 24 h of 1.0 mmol/kg (maximum 8.8 mmol).

Mild hypocalcemia

50 mg /kg / day of elemental calcium PO in 4 divided doses

Age 1 m - 12yrs: initially 5 mg/kg at night, increased
as necessary by 2.5 - 5 mg/kg every 3 -7 days; usual
maintenance dose 5 mg/kg 2-3 times daily.

Avoid abrupt withdrawal and watch carefully for side effects

Preferred to Ceftriaxone for treatment of neonatal meningitis if
aged < 7 days:

Pre-term: 50mg/kg 12 hourly;

Term aged < 7 days: 50mg/kg 8 hourly

Age < 7 days or weight < 12009 : 50 mg/kg IM/IV 12 hourly
Age > 7 days or weight >1200 g : 50 mg/kg IM/IV 8 hourly

1 mo- 12 yrs : 30-50 mg/kg IM/IV 8 hourly (Max: 6 g/
day) (for pseudemonal infections)

Newborn Page 50, other Page 12

(4% Chlorhexidine) apply once daily until the cord
separates

Dysentery dosing: Page 13

Note: may increase renal toxicity of gentamicin/amikacin)
Use Clotrimazole paint for oral thrush and apply 2-3
times daily until cleared

Weight 240mg/5ml (syrup) (480mg (tabs)
12 hrly 12 hrly

2 - 3kg 2.5mls 1/4

4 - 10kg 5 mls 12

11 -15kg 7.5 mls 1/2

16 - 20 kg 10 mls 1

1V or IM 0.6mg/kg stat for severe viral croup

5mlis/kg 10% dextrose IV over 3-5 mins, page10
Neonate: 2 mis/kg



Essential Drugs

Dihydrocodeine

Diazepam (/V)
Diazepam (rectal)

Digoxin (oral)

Erythromycin

Flucloxacillin

Gentamicin

Hydroxyurea

Ibuprofen

Iron (Fe)

Doses (For overweight children, base dose calculation on
median weight for age or height)

Age 1- 4 yrs: 0.5mg / kg every 4-6 hours
Age 4 -12 yrs: 0.5 -1 mg/kg (max. 30 mg) every 4 - 6 hrs

0.3 mg/kg & See separate chart Page 10

0.5mg/kg & See separate chart Page 10

Age 2-5 yrs: initially 35 micrograms/kg in 3 divided doses
for 24 hrs then 10 micrograms/kg daily in 1 - 2 doses

Age 5-10 yrs: initially 25 micrograms/kgmax 750 micrograms)
in 3 divided doses for 24 hours then 6 micrograms/kg daily
(max.250 micrograms daily) in 1-2 doses

Age 10-12 yrs: initially 0.75-1.5 mg in 3 divided doses

for 24 hrs then 62.5-250 micrograms daily in 1-2 doses

30-50 mg/kg/day in 3-4 divided doses; max: 2 g/day
Newborn Page 50, other Page 12 & 13

7.5 mg/kg/24 hr IM or slow 1V
Newborn Page 50, other Page 12

(For severe SCD only: Pain >3 episodes/ yr; stroke;
transfusion = 2/ yr; acute chest syndrome)

Child 2-12 years initially 10-15mg/kg once daily, increased
every 12 weeks in steps of 2.5 - 5 mg/kg daily according to
response; usual dose 15 - 30 mg/kg daily (max. 35 mg/kg
daily)

5-10 mg/kg 8 hourly

Iron deficiency anaemia: Pre-term infant: 2 - 4 mg
elemental Fe/kg/day max dose: 15 mg elemental Fe/day
Child: 3 - 6 mg elemental Fe/kg/day

Prophylaxis: Pre-term infant 2 - 4 mg elemental

Fe/kg/24 hr max dose: 15 mg elemental Fe/day
Term: 1-2mg elemental Fe/24 hr Max 15mg per day



Essential Drugs

Lactulose

Lorazepam
Metronidazole

Morphine

Nystatin

Oral Rehydration
Solution (ORS)

Paracetamol
Pethidine, im

Phenobarbitone

Phenytoi

Potassiu

Prednisolone -

Doses (For overweight children, base dose calculation on
median weight for age or height)

Hepatic Encephalopathy Infants: 1.7 - 6.7 g/day
(2.5 - 10 mL) orally daily divided in 3 to 4 doses.
Adjust dosage to produce 2 - 3 soft stools per day.
Children: 25-60 g/day (40-90 mL) orally daily divided

in 3-4 doses. Adjust dosage to produce 2-3 soft stools/day.

Chronic constipation: Children: 0.7 - 2 gm/kg/day
(1 to 3 mL/kg/day) orally in divided doses daily; not to
exceed 40 g/day (60 mL/day).

0.1mg/kg IV over 30-60 seconds Max dose 4mg (Page 10)
Newborn Page 50, other Page 12 & 13

Neonate: 0.05 - 0.2 mg/kg/dose IM, SC, slow IV every 4hr
Infant and Child: PO 0.2 - 0.5 mg/kg/dose every 4 - 6 hr as
needed

IM 1V/SC 0.1 - 0.2 mg/kg/dose every 2-4 hrs as needed
max 15 mg/dose

Pre terms 0.5ml (50,000 U) Term 1ml (100,000 U) to each
side of the mouth 6 hrly (2 weeks if HIV+ve)

Low Osmolarity formula for treatment of diarrhoea
(see page 20 & 21)

10-15mg / kg 6 to 8 hrly
0.5 to 1mg / kg every 4- 6 hours

Loading with 15mg/kg (if NOT on maintenance
phenobarb) followed by 2.5mg - 5mg/kg daily, Page 11

Age 1m - 12 yrs ( |V, oral) 15-20 mg/kg at a rate not
exceeding 1 mg/kg/minute as a loading dose; maintenance
dose of 2.5 - 5 mg/kg twice daily (max. 150mg twice daily)
Similar dosing can be used in neonates.

Hypokalemia oral 1 - 4 mmol/kg/day monitor serum
potassium

Asthma 2mg / kg PO daily (usually for 3-5 days )



Essential Drugs Doses (For overweight children, base dose calculation on
median weight for age or height)

Quinine Page 24

Salbutamol

IV therapy should only 1V in hospital only over 5 mins - < 2 yrs 5 microgram/
be used onan HDU, kg, = 2 yrs up to 15 microgram/kg maxdose 250

ideally with amOI?I'tOI‘, micrograms(0.25mg)

and MUST be given  Nepulised: 2.5mg/dose as required refer to page 32
slowly as directed |phaled  (Acute exacerbation) (100 microgram per puff)

2 puffs via spacer repeated as required acutely
or 2 puffs up to 4-6 hrly for acute wheeze for < 5 days
(see page 32 for emergency use).

TB Treatment See page 32

sodium Neonate initially 20mg/kg once daily; maintenance
10 mg/kg twice daily PO

Valproate 1 mo - 12yrs initially 10-15 mg/kg (max. 600mg) daily in
1-2 divided doses max 60 mg/kg daily. Maintenance
25-30 mg/kg daily in 2 divided doses PO

\o’itaming\ sonnol Age Dosage Oral

nce on aamission,Noi

to be repeated within1 <6m 501000 u stat

month. For malnutrition 6-12m 100,000 u stat

with eye disease repeat

SR Yo >12m 200,000 u stat

Vitamin D - Chole or Age Dosage

ergocalciferol:Rickets _ =

Low dose regimens daily | < 6m 3,000 u = 75 micrograms (PO)

for 8-12wks or one >6m 6,000 u = 150 micrograms (PO)

high dose. + Calcium for | > 6m stat IM 300,000 u = 7.5 mg IM Stat

first week of treatment.

Vitamin D - Age Dosage Oral

Maintenance <6m 200 -400 u (5— 10pg)

After treatment course | 6 - 12m 400 - 800 u (10 — 20ug)

Vitamin K Newborns: 1mg stat IM (<1500g, 0.5mg IM stat)

For liver disease: 0.3mg/kg stat, max 10mg

Zinc Sulphate Age =6 m: 10mg daily for 10-14 days
For Diarrhoea Age > 6 m: 20mg daily for 10-14 days
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Paediatric management guidelines

Note:

L]

L]

Initial Maintenance Fluids/Feeds
(Normal Renal function)

Oral Feeding should start as soon as safe and infants may rapidly increase
to 150mis/kg/day of feeds as tolerated (60% more than in the chart)
Add 50mls 50% dextrose to 450mls Ringer’s Lactate to make Ringer’s/5%
dextrose for maintenance fluid .

Drip rates are in drops per minute

Weight| Volume | Rate Drip rate Drip rate 3hrly

(kg) [in 24hrs | (mlis/hr) | adult IV set paediatric bolus
(20 drops=1mil) burette feed

(60 drops=1ml) | volume

3 300 13 4 13 40
4 400 17 6 17 50
5 500 21 7 21 60
6 600 25 8 25 75
7 700 29 10 29 90
8 800 33 1 33 100
9 900 38 13 38 110
10 1000 42 14 42 125
11 1050 44 15 44 130
12 1100 46 15 46 140
13 1150 48 16 48 140
14 1200 50 17 50 150
15 1250 52 17 52 150
16 1300 54 18 54 160
17 1350 56 19 56 160
18 1400 58 19 58 175
19 1450 60 20 60 175
20 1500 63 21 63 185
21 1525 64 21 64 185
22 1550 65 22 65 185
23 1575 66 22 66 185
24 1600 67 22 67 200
25 1625 68 23 68 200

14



Triage of sick children

Ay | ¢ Obsiucted breathing
& — * Central cyanosis .
Breathin 1 * Severe respiratory dlstress' -
9 \_» Weak / absent breathing _ Immediate transfer to
"""""""""" emergency area:
2l T « Start life support
> 1 ! CoIdChanI:js wﬂf; (IL\N?T of: procedures,
; ; « Capillary refill > secs! . Give oxygen
>| |Circulation ' —> ygen,
Q I::'_>: » Weak + fast pulse ! « Weigh if possible.
“E’, :\ « Slow (<60 bpm)or
g ~.. _absentpulse______ %
g h 4
=2 | Coma / convulsing / confusion : AVPU = ‘P or U’ or Convulsions
Diarrhoea with sunken eyes > Assessé t';]ezt f‘ir
return of skin pinch > 2 secs SACIOGI e
L
( Priority Signs )
|+ Tiny - Sick infant aged < 2 months |
| » Temperature - very high > 39.5°C 1
2| |« Trauma - major trauma 1
-% i+ Pain - child in severe pain 1 Front of the Queue:
2| | * Poisoning - mother reports poisoning | + Clinical review as
E | © Pallor - severe palmar pallor | ) soon as possible
s  © Restless / Irritable / Floppy ] * Weigh
S| i Respiratory distress : - Baseline observations
| * Referral - has an urgent referral letter |
i« Malnutrition - visible severe wasting
!+ Oedema of both feet 1
! = Burns - severe burns 1
A4

| Non-urgent (children with none of these signs)
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Infant/Child Basic Life Support

Ensure safety, Stimulate, Shout for HELP! Rapidly move child to emergency area

No breathing Adequate breathing

Give 5 rescue breaths with bag and
mask - if chest doesn't rise, check
if airway is open & mask position

Support airway
Continue oxygen

Ensure at least 2
good breaths

N LTI oI g
No pulse or pulse palpable
weak, slow pulse and > 60bpm

Give 15 chest compressions

then continue giving 15 chest
compressions for each 2 breaths 1) Continue ventilation
for 1 minute. (rate 20 breaths per minute,
. _l_ _____ give oxygen),
. Re-assess ABC . 2) Look for signs of dehydration|
““““““ Improvement or poor circulation and give
No Changel\‘ emergency fluids as
necessary,
1) Continue 15 chest compressions 3) Consider treating
for every 2 breaths for 2 minutes hypoglycaemia,
2) Reassess ABC 4) Continue full examination to
Improvement|  establish cause of illness
and treat appropriately
No change
h 4 A

1) Consider iv 0.1ml/kg 1 in 10,000 adrenaline if 3 people in team,
2) Consider fluid bolusif shock likely and treatment of hypoglycaemia
3) Continue CPR in cycles of 2 - 3 minutes

4) Reassess every 2 - 3 minutes.

Improvement

16
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Infant/Child WITH SIGNS OF LIFE

(Without trauma,assessment prior to a full history and examination)

Obs

Safe

Stimulate - if not Alert
Shout for Help - if not Alert
Setting for further evaluation

Check eye contact / movements

Shout for help unless obviously alert

If not Alert place on resuscitation couch
If alert, it may be appropriate to continue

(If not alert AVPU <A) evaluation while child is with parent
A | Assess for obstruction by Position only if not alert and placed on
listening for stridor / airway couch
noises. Suction (to where you can see) if
Look in the mouth if not alert indicated (not in alert child),
Position - if not Alert Guedel airway only if minimal response
(appropriate for age ) to stimulation
B | Assess adpquacy of breathing Decide:
+ Cyanosis? . * Is there a need for oxygen?
: g?jr?tli(n(gf?ygen saturation * Is there a need for immediate
+ Head nodding? bronchodilators?
« Rapid or very slow breathing?
* Indrawing?
« Deep / Acidotic breathing
If signs of respiratory
distress listen for wheeze
C | « Assess adequacy of Decide:
circulation * Does this child have severely
+ Large pulse very fast or impaired circulation AND diarrhoea
very slow? with sunken eyes / prolonged skin
+ Temperature gradient? pinch? If yes give Ringer’s Lactate
+ Capillary refill? over 15 mins as rapid bolus
» Peripheral pulse weak or and progress to Plan C fluids for
not palpable diarrhoea/dehydration
(Note initial response to |, |f there is NO severe diarrhoea /
stimulation/alertness) dehydration but severely impaired
+ Check for signs of severe circulation with or without severe
sl malnutrition give 20mls /kg of Ringer's
If signs of poor circulation Lactate over 2 hours. Use Ringer's / 5%
» Check for severe dehydration dextrose in severe malnutrition
+ Check for signs of severe pallor |« [f there is respiratory distress
+ Check for severe malnutrition and circulatory compromise with
severe pallor organise immediate
transfusion
D | Assess AVPU Decide:

Check glucose at bedside

Does this child need 10% dextrose?
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Use of Intra-osseous lines

v" Use 10 or bone marrow needle 15 - 18G if

available or 16 - 21G hypodermic needle if not
available

v Clean after identifying landmarks then use

sterile gloves and sterilize site

v Site - Middle of the antero-medial (flat) surface

of tibia at junction of upper and middle thirds
- bevel to toes and introduce vertically (90°)
- advance slowly with rotating movement

v Stop advancing when there is a ‘sudden give’

then aspirate with 5 mls syringe

v Slowly inject 3mls Normal Saline looking for any

leakage under the skin - if OK attach IV fluid
giving set and apply dressings and strap down

v' Give fluids as needed - a 20 mls / 50 mls

syringe will be needed for boluses

v Watch for leg / calf muscle swelling
v Replace |0 access with 1V within 8 hours

Prescribing oxygen

Oxygen Administration Device

Flow rate and inspired O, concentration

Nasal prong or short nasal
catheter®

Standard flow

Neonate - 0.5 L/min

Infant / Child - 1 - 2 L/min

O, concentration - approx 30-35%
* High flow

Neonate - 2 L/min

Infant / Child - 4 L/min

O, concentration - approx 45-55%

Naso-pharyngeal catheter

Neonate - not recommended
Infant / Child - 1 - 2 L/min
O, concentration - approx 45%

Oxygen face mask with reservoir
bag

Neonate / Infant / Child - 10 - 15 L/min
O, concentration - approx 80 - 90%

* Check for abdominal distension regularly.

18
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Treatment of convulsions

Convulsions in the first 1 month of life should be treated with Phenobarbitone
20mg/kg stat, a further 5-10mg/kg can be given within 24 hours of the loading
dose with maintenance doses of 5mg/kg daily.

Age > 1 month.

--------------------- ~, *If children have up to 2 fits lasting

0y

Ch||d convulsing for more than 5 minutes } < 5 mins, they DO NOT require
____________________________ emergency drug treatment

Yes o
1) Ensure safety and check ABC ¢ Child having 3rd ]
2) Start oxygen 1 convulsion lasting 1

3) Treat both fit and hypoglycaemia:
Give IV diazepam 0.3 mg/kg slowly]|
over 1 minute, OR rectal diazepam
0.5 mg/kg. Check glucose / give
5 mis/kg 10% Dextrose

3 <5 minsin<2hrs*}
P

4) Check ABC when fit stops Check ABC,
l observe and
________________ investigate cause

@ Convulsion stops .

I
\-_P)_ljg_nll?et_e??__./ Treatment:
YesM 5) Give IV diazepam 0.3 mg/kg
slowly over 1 minute, OR
Check ABC, rectal diazepam 0.5 mg/kg
observe and 6) Continue oxygen
investigate cause 7) Check airway is clear when
fit stops

,"(9 Convulsion stops X
', by 15 minutes? J | LCliucs .

I A -~ | 8) Give IM phenobarbitone 15mg/kg **
DO NOTgive more than 2 doses of

.

Ye
° diazepam in 24hrs once phenobarbis
Check ABC, used -
observe and 9) Mr_auntenance the_rapy should be initiated
investigate cause with phenobarbitone 2.5 mg/kg
OD x 48 hrs

DO NOTgive a phenobarbitone | 10) Continue oxygen during active seizure
loading dose to an epileptic on | 11) Check ABC when fit stops
maintenance phenobarbitone 12) Investigate cause
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Diarrhoea / Gastroenteritis
Age > 1 month (excluding severe malnutrition)

i Hypovolaemlc shock from*

 diarrhoea / dehydration

\ All four of

Weak/absent pulse;

AVPU <A;

Cold hands + Temp gradient;
Capillary refill > 3 secs
PLUS sunken eyes and
slow skin pinch

NB:If Hb<5g/dl, transfuse

s urgently

(Plan C) 1.
Unable to drink or :'\\OR
AVPU < A plus: .

e return of skin

“'SEVERE Dehydration, -~

Ringer’s 20 mis/kg

a second bolus may be given if
required before proceeding to
step 2 of Plan C (see below ).
Treat for Hypoglycaemia

iv Step 1 - 30 mis/kg Ringer’s
over 30 mins if age = 12m OR
over 60 mins if age < 12m

A4

iv Step 2 - 70 mis/kg Ringer’s
over 2.5 hrs if age = 12m OR
over 5 hrs if age < 12m
Start ORS at 5 mis/kg/hr
once able to drink

1
* sunken eyes 1
1
)

. pinch =2 secs

v

No Re-assess at least hourly and after 3-6hrs, re-classify as

severe some or no dehydration and treat accordingly

“SOME Dehydration b
Able to drink adequately !
but 2 or more of:
» sunken eyes 1
« return of skin pinch 1 - 2 secs'
N restlessness / irritability L
Nol
! NO Dehydration ‘I
Diarrhoea with fewer
than 2 of the above 5|gns !
N of dehydration /

Yes

Yes

Plan B

1) ORS by mouth at 75 mls/kg
over 4 hrs, plus,

2) Continue breast feeding
as tolerated
Reassess at 4 hrs & treat
according to classification

Plan A

1) 10mls/kg ORS after each loose stool
2) Continue breast feeding and

encourage feeding if > 6 months

All cases to receive Zinc. Antimicrobials are NOT indicated unless there is
dysentery or proven amoebiasis or giardiasis.
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Malaria

If a high quality blood slide is negative with signs of SEVERE malaria, start
presumptive treatment BUT REPEAT testing and STOP treatment if test is
negative

- N\ Treat with Artesunate
! SEVERE MALARIA (or quinine if artesunate is not available)
1 Fever plus any of:

give loading dose if using quinine

]
1

e AVPU =V, P, ‘U’; or : 1) Check dosage charts
* Unable to drink; or :
1

1

1

!+ Respiratory distress ves | 2) Treathypoglycaemia

| Wwith severe anaemia or —{ 3) Maintenance fluids / feeds

| acidotic breathing; or ] 4) DO NOT give bolus iv fluids unless

= H);poglyc:ezmsla L) 1 diarrhoea with signs of shock

[ LQZU((:)gr?\?ulsiénsmmo SL@r i 5) If respiratory distress & Hb < 5 g/dL,

N T oI oo -7 transfuse 10 mis/kg packed cells
Nol (or 20 mis/kg whole blood) urgently

| Severe anaemia, Hb < 5g/dL, \ves |Treatment:

1 alert (AVPU =A), able to drink | « AL (or oral second line if not available)
!.and breathing comfortably. y

i « Iron and
Ni « If Hb < 4 g/dL; Transfuse 10 mis/kg packed
o —_ - _—_— - N cells or 20mls/kg whole blood over 4 hours
' Fever, none of the severe signs
above, able to drink / feed, |
\AVPU ='A ]
— —

1 Conduct reliable malaria test 1

Test negative Treat with AL (or oral second line

Test positive if 1st line is not available

Antimalarial NOT required,
look for another cause or iIIness.\ If Hb < 9 g/dL, treat with oral iron
Repeat test if concerns remain. for 14 days initially. If respiratory
distress develops, and Hb < 5g/dL,
transfuse urgently.

Treatment failure:

1. Consider other causes of illness / co-morbidity

2. A child on oral antimalarials who develops signs of severe malaria (Unable
to sit or drink, AVPU=V,U or P and / or respiratory distress) at any stage
should be changed to iv artesunate (or quinine if not available).

3. If a child on oral antimalarials has fever and a positive blood slide after 3
days (72 hours) then check compliance with therapy and if treatment failure
proceed to second line treatment



Anti-malarial drug doses and preparation
(please check the IV or tablet preparation you are using, they may vary**)

Artesunate
Artesunate typically comes as a powder together with a 1ml vial of 5%
bicarbonate that then needs to be further diluted with either normal saline or
5% dextrose - the amount to use depends on whether the drug is to be given
iv or im (see table below)
8 DO NOT use water for injection to prepare artesunate for injection
8 DO NOT give artesunate if the solution in the syringe is cloudy
8 DO NOT give artesunate as a slow iv drip (infusion)
8 YOU MUST use artesunate within 1 hour after it is prepared for injection

Preparing IV / IM Artesunate 1\ IM

Artesunate powder (mg) 60mg 60mg

Sodium Bicarbonate (mls,5% ) ml ml

Normal Saline or 5% Dextrose (mls) 5 mls 2mls

Artesunate concentration (mg/ml) 10mg/ml 20mg/ml
Quinine

For IV infusion typically 5% or 10% dextrose is used.

B Use at least 1ml fluid for each 1mg of quinine to be given
B DO NOTinfuse quinine at a rate of more than 5mg/kg/hour
oUse 5% Dextrose or normal saline for infusion with 1 ml of fluid for each
1mg of quinine.
oThe 20mg/kg loading dose therefore takes 4 hours or longer
oThe 10mg/kg maintenance dose therefore takes 2 hours or longer

For im Quinine:

1 Take 1ml of the 2mls in a 600mg Quinine suphate iv vial and add 5mls
water for injection - this makes a 50mg/ml solution.

B For a loading dose this will mean giving 0.4mls/kg
For the maintenance dosing this will mean giving 0.2mls/kg
If you need to give more than 3mis (a child over 8 kg for a loading dose or
over 15kg for maintenance doses then give the dose into two im sites - do
not give more than 3mls per injection site.

** For oral Quinine 200 mg Quinine Sulphate = 200mg Quinine Hydrochloride or

Dihydrochloride but = 300mg Quinine Bisulphate.The table of doses below is ONLY

correct for a 200mg Quinine Sulphate tablet.
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B Artesunate is given |V / IM for a minimum of 24 hours

Malaria treatment doses

B As soon as the child can eat drink (after 24 hours for artesunate) then
change to a full course of artemisinin combination therapy (ACT)
typically the 15t line oral anti-malarial, Artemether Lumefantrine

Weight < 20Kg at 3mg/kg/dose and >20Kg at 2.4mg/kg/dose of artesunate

Weight Artesunate, 3mg/kg Quinine, loading | Quinine

(kg) At 0,12, and 24h then daily 20mgl/kg then | (10mg/kg)
for max 7 days 10mg/kg
IV mls of| Dose im mis of e —r—— (2!0?2:91 tabs
60mg in n mg 60mg in Anusion stl:lpha(tee**
6mls 3mls |Loading| 8 hrly | g hourly

3.0 0.9 9 0.45 60 30 1/4
4.0 1.2 12 0.6 80 40 1/4
5.0 1.5 15 0.8 100 50 1/4
6.0 1.8 18 0.9 120 60 1/2
7.0 21 21 1.1 140 70 12
8.0 24 24 1.2 160 80 12
9.0 2.7 27 1.4 180 90 1/2
10.0 ) 30 1.5 200 100 3/4
11.0 3.3 33 1.6 220 110 3/4
12.0 3.6 36 1.8 240 120 3/4
13.0 3.9 39 12 260 130 3/4
14.0 4.2 42 2.1 280 140 3/4
15.0 4.5 45 2.3 300 150 1
16.0 4.8 48 2.4 320 160 1
17.0 5.1 51 2.6 340 170 1
18.0 5.4 54 2.7 360 180 1
19.0 5.7 57 2.9 380 190 11/4
20.0 6.0 60 3 400 200 11/4

Artemether (20mg) + Lumefantrine (720mg)
Give with food
Stat then at 8h then BD on day 2 and 3

Dihydroartemisinin
Piperaquine
OD for 3 days

Weight Age Dose Age Dose
<5kg - 1/2 tablet 3-35mo |1 paed tab
5-15kg |3-35mo |1 tablet 3-5yrs 2 paed tabs
15-24kg [3-7yrs |2 tablets 6-11yrs |1 adulttab
25-34kg |9-11yrs |3 tablets
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Measuring nutritional status

Anthropometry (body measurement) quantifies malnutrition. In children,
measurement of mid-upper arm circumference (MUAC) is the most simple.
Weight and height measurements can be useful to detect wasting and stunting
and individual monitoring over time e.g. growth velocity. )

Mid upper arm circumference (MUAC)

MUAC is measured using a tape around the left upper

arm.MUAC is quicker in sick patients so use MUAC

in acute management.

Weight, Height and Age “

5 Weight for height (W/H): Measure length (lying)
if aged <2 y to give weight for length. Low W/H (or
WI/L) = wasting, and indicates acute malnutrition.

1 Weight for age (W/A): Low W/A does not distinguish acute from chronic
malnutrition. W/A is thus not used for diagnosis of acute malnutrition,
but can be used to monitor growth e.g. in the MCH booklet

In the diagnosis of acute malnutrition we use W/H expressed as Z
scores. Z - scores can be obtained from simple tables (pg571 & 52)

Visible Severe Wasting tends to identify only severest cases of SAM. It is
better to use MUAC or WHZ score.

Kwashiorkor = severe malnutrition (at any age)

Classifying malnutrition
(for WHZ values see pg 51 to 52)

Acute Malnutrition MUAC WHZ
(severity) (mm)
None >135 >-1
At Risk 125 to 134 >-2to<1
Moderate 115to 124 >-3to<-2
<115 <-3
Severe
Kwashiorkor




Complicated severe acute malnutrition
age 6 - 59 months

Check using ABC approach and admit if acute illness and either of:

* MUAC < 115 mm (or visible severe wasting if no MUAC ) with WHZ < 3
used if child aged < 6 months

« Oedema / other signs of Kwashiokor (flaky pale skin/hair changes)

Paediatric management guidelines

- -L - » Check blood glucose and treat if < 3 mmol/l (5mls/kg10% dextrose
1.Step1 ) If glucose test unavailable treat for hypoglycaemia if not alert
» Oral / ngt glucose or feeds should as soon as possible
(not > 30 mins after admission)

'.Step 2 3 « Check for hypothermia, axillary temperature < 35°C.
l * If present warm with blankets, warm bags of fluid or a heater.

, . » Check for dehydration if has diarrhoea. If in shock, use 1V fluids
' Step 3 —H  if not in shock use ReSoMal (see page 27)
i « Transfuse if Hb<4g/dL, 10mlis/kg whole blood

in 3hrs + frusemide 1mg/kg (for shock seen next page)

y) *—| Electrolyte imbalance. Use commercial F75. If not available
-7 mineral mix and 4 mmol/kg/day of oral potassium may need
to be added to feeds, Never use Frusemide for oedema!

All ill children with SAM should get iv Penicillin (or Ampicillin)
- AND Gentamicin. Give 5 days gentamicin, if improved

5 | change Pen to Amoxicillin at 48 hrs. Add:

» Nystatin / Clotrimazole for oral thrush if present

» Albendazole after 7 days treatment.

* TEO (+ atropine drops) for pus / ulceration in the eye

»
2
1]
1o 1<

Correct micronutrient deficiencies. Give:

i
é ep 6 « Vitamin A if eye signs on admission and days 2 and 14.
-q-- » Multivits for at least 2 weeks if no RUTF or F75/F100
* Folic acid 2.5mg alt days if no RUTF or F75/F100
* Iron ONLY when child is gaining weight & If no RUTF
§_ p_ z '_}| Prescribe feeding needed (see chart) and place ng.

Steps 8, 9 & 10: Ensure appetite and weight are monitored and start catch-up
feeding with RUTF or F100 (usually day 3-7). Provide a caring and stimulating
environment for the child and start educating the family so they help in the acute
treatment and are ready for discharge.
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Fluid management
in severe malnutrition with diarrhoea

Shock: AVPU<A, plus absent, or weak pulse plus prolonged capillary
refilling (>3s) plus cold periphery with temperature gradient 20
mis/kg in 2 hrs of Ringer’s lactate with 5% dextrose - add
50 mls 50% dextrose to 450 mis Ringer’s

If severe anaemia start urgent blood transfusion not Ringer’s.

If not in shock or after treating shock

1 If unable to give oral / ngt fluid because of very poor medical condition
use / continue with iv fluids at maintenance regimen of 4mls/kg/hr
1 If able to introduce oral or ng fluids / feeds:
o For 2 hours: Give ReSoMal at 10mls/kg/hour
o Then: Give ReSoMal at 7.5ml/kg over 1 hour then introduce first feed
with F75 and alternate ReSoMal with F75 each hour at 7.5mls/kg/hr
for 10 hours - can increase or decrease hourly fluid as tolerated
between 5 - 10 mis/kg/hr.
1 At 12 hours switch to 3 hourly oral / ng feeds with F75 (next page )

Fluids for shock Oral / ngt i
complicating malnutrition first 12 hours LI EEEE
20mls/kg over 2 hrs 7.5mls/kg/hr 4mls/kg/hr
Weight . i Eo ReSoMal*/ F75 |Ringer’s in 5%

(kg) Ringer's in 5% Dextrose | . ;1o first 2hrs) | Dextrose

[\ Oral / ng I\

Shock Drops/min | 7.5mls/kg/hr for up mls/ hour
(over 2hrs) | adultiv set to 10 hours

(20 drops = 1ml)
4.00 80 14 30 15
5.00 100 17 37 20
6.00 120 20 45 25
7.00 140 24 52 30
8.00 160 27 60 30
9.00 180 30 67 85)
10.00 200 34 75 40
11.00 220 37 82 44
12.00 240 40 90 46
13.00 260 44 97 48
14.00 280 47 115 50
15.00 300 50 122 52




sawinjoA pagy 8onpa. pabiobus a.e sulan 1einbnf sy} 1o 8siom s}ab ewapao 1o Ssasip Alojelidsel j

"y g 1oy Aep Jad B3/jw 00

0) P8} 8WN|OA 3y} 8oNpay
uay)

‘sBbuipea. AlInoy-f aAlsseoons
OM]} 10} paulejsns ‘(ulw/syeaq
Gz Aq as|nd pue uiw/syyeaiq
G Aq Bulyieaiq) asealoul
sajes Buiyyeaiq pue asind
U3oq J| "subis [eyiA Jojuopy

(Rep/B3y/lwo0g 1e Alensn)
uajeaun sujewsal pesy

awos [jun |w Q) Aq pes}
BAISS8I0NS Yyoea asealoul
‘001~ Uo i Aep paiyy 8y} UQ
aseyd uoney|iqeyay 0014

0'g (574
(0074 9¢
(VA4 1'e
se 8¢C
0¢ *x4
S¢C 4
0C Sl
sayypg 1ad siypyz
sjoyoed |Jad sjexoed
aseyd aseyd
ujiqeysy | uopisuel]
41Ny 41Ny

"skep g 10} 001 -4
dn-yojeo jo junowe [enbs
ue ypm G /- Japels aoe|dey

aseyd uomisuel] 0014

051 002} g6l 0951 02zl
Ghl 0511 g8l G6Y L Gl
ovl 004} 08} oSyl 0}
GEl 0501 0/l Gocl G0l
Gzl 0001 09} 00El 00l
0z} 056 GGl geel G6
Gl 006 Gl 01} 06
0Ll 0S8 ovl GOLL G'8
00} 008 o€} 0%0L 08
G6 0GZ 0zl G16 G/
06 00/ Gll 016 0Z
G8 059 SOl Gv8 G9
GL 009 00} 08Z 09
0L 0SS 06 Gl GG
g9 005 08 059 06
09 0S¥ [ 685 Gv
0S 00¥ G9 025 0
awn|oA siy g / awin|oA siy vz /
paay Aunoy ¢ | spaad [ejo] | pasy Alanoy ¢ | spead |ejol
(Aep/Br/siwioo ) @oey (Aep/By/sjwiog 1)
UDAD ‘ewapao a19AdS BWapPa0 djelapow 10 ON (63)
Buipasy aynde — g4 FULIEI

"psonpoujul Amols Spooy Jaylo Jo Ifn ojul paxiw aq ued 4 | NY Apuenbaly A1sa 41 Y 8|qqiu 0] PIyd 8y MOjlY 41Ny Ul

e UOJ| PUB S[eJaUIW ‘SUWEYA || "UoleljIqeyal Joj s)axoed Bze ul [B0Y 00G SBY Jey) 4 LNY @sn aseyd uonisues) Joyy

se wEs_o> awes ay}) By/sjwpgl e oo_‘u_ 0}G/4 Eot abueyd (panoidwi yonw ewapao pue) suinjal eyjedde usyp

1‘(sAep g Jnoqe) aseyd uonjisues) ayj ui (ewapao ou 10y G/ 4

Jajem ues|o S|WGE PPe 00 L4 SIWQ0 L Yoea 0} - 00} 4 PLIN|IP 8SN 10 BN} WId} JO g 8sh syjuow 9 > pabe J| .

(sypuow 66 - 9 abe)
uonNUew IJIAIS YUM UJIpHyd SuIpdd

28



Paediatric management guidelines

29

Investigation

Meningitis

tAge = 60 days and history of fever :l

1+ Coma, |nab|||ty to drink / feed,
t+ AVPU="PorU.
: « Stiff neck,

« Bulging fontanelle,
« Fits if age <6 months or > 6 yrs
v« Evidence of partial seizures

Yes

LP MUST be done
Immediate LP to view by
eye +/- laboratory examination
even if malaria slide positive
unless:

+ Child requires CPR,

* Pupils respond poorly

to light,
« Skin infection at LP site.

' « Agitation / |rr|tab|||ty
e Any convulsions  /

Do an LP unless completely]
normal mental state after

febrile convulsion. Review
within 8 hours and repeat

LP if doubt persists.

Meningitis unlikely, investigate other causes of fever

Treatment

/ Interpretation of LP and treatment definitions:

Either Bedside examination:

|

| ¢ Looks cloudy in bottle (turbid) and not a blood stained tap,

| And / or Laboratory examination with one or more of (if possible):
|

» White cell count > 10 x 10%/L

 Gram positive diplococci or Gram negative cocco-bacilli

_ = = =

Classify DEFINITE meningitis:
1) Ceftriaxone

Steroids are not indicated

1
1
« Stiff neck, i
« Bulging fontanelle,'
+ LP looks clear

\

Classify PROBABLE meningitis:

1) Ceftriaxone
Change treatment based on CSF
results
Steroids are not indicated.

y CSF Whbc + Gram ‘l
. stam result ‘.

Classify POSSIBLE meningitis:
1) Ceftriaxone
Senior review.
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Pneumonia
for children aged 2-59 months without severe malnutrition

For HIV exposed/infected children see separate protocol

:I Hlstory of cough or dlfflculty

N breathlng age > 60 days ,'

SEVERE PNEUMONIA

One of the danger signs Admit
« Oxygen
* Oxygen saturation <90% L= « Penicillin
* Cyanosis o—> AND
* Inability to drink / o : « Gentamicin
breast feed 2.
« AVPU =V, P’ or‘U’, or =)
* Grunting A
1
No i
1
h 4 1
1
* Lower chest wall indrawing ' PNEUMONIA
OR ' Oral Amoxicillin
+ RR250/min (Age 2-11mo) | yes - L Counsel carefully on danger
OR ! 9 ! signs and need to return if
th devel
« RR240/min (Age 12-59mo) [+ 81— o0 coveP
! = ] All children must be reviewed
No “ within 48 hrs (if review is not
. possible then admit children
h 4 ' with indrawing)
No pneumonia, '
probably URTI '
:
1
A 4

If there is a wheeze,

Consider POSSIBLE ASTHMA and treat according
to separate protocol and revise pneumonia
classification after initial treatment with bronchodilators
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Pneumonia treatment failure definitions

HIV Infection or TB may underlie treatment failure -testing helps the child.
See HIV page for PCP treatment (pg 37); see TB page for PTB (page 34).

Paediatric management guidelines
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Treatment failure definition

Action required

Any time.

Progression of pneumonia to severe
pneumonia

(development of cyanosis or inability to
drink in a child with pneumonia without
these signs on admission)

Obvious cavitation on CXR

Admit the child.
Change treatment from amoxicillin
to penicillin and gentamicin

Treat with Flucloxacillin and
gentamicin |V for Staph. Aureus or
Gram negative pneumonia.

48 hours

Severe pneumonia child getting
worse, re-assess thoroughly, get
chest X ray if not already done

(looking for empyema/effusion,
cavitation etc).

Pneumonia without
improvement in at least one of:
v’ Respiratory rate,
v’ Severity of indrawing,
v’ Fever,
v' Ability to drink or feed.

Switch to Ceftriaxone unless
suspect Staphylococcal pneumonia
then use flucloxacillin and
gentamicin.

Suspect PCP especially if <12m,
an HIV test must be done - treat for
Pneumocystis if HIV positive

Admit the child.
Change treatment from amoxicillin
to penicillin and gentamicin.

Day 5.

At least three of:
v’ Fever, temp >38°C
v’ Respiratory rate >60 bpm
v' Still cyanosed or saturation <90%
and no better than admission
v’ Chest in drawing persistent
v' Worsening CXR

« If only on amoxicillin, admit the
child and change to penicillin and
gentamicin

« If on penicillin and gentamicin
change to ceftriaxone.

« Suspect PCP, an HIV test must
be done - treat for Pneumocystis
if HIV positive.

After 1 week.

Persistent fever and respiratory
distress.

Consider TB, perform mantoux and
check TB treatment guidelines.
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Possible asthma

Wheeze + History of cough or difficulty breathing,
(Likelihood of asthma much higher if age > 12m and recurrent wheeze)

Yesl

Severe Asthma

Any one of these;
Oxygen saturation <90%
Central cyanosis

Yes

Inability to drink / breast feed
AVPU=“V", “P” or “U” or
Inability to talk/complete
sentences

Pulse rate >200 bpm (0-3 yrs)
and >180 bpm (4-5yrs)

Nol

Mild or Moderate Asthma Yes

Immediate Management

ADMIT

Oxygen

Nebulize 2.5 mg salbutamol or 6 puffs
of inhaler with spacer and mask give
every 20 minutes for 3 doses if needed
Prednisolone 2mg/kg*

Consider ipratropium bromide 250 mcg
if poor response**

Antibiotics as for severe pneumonia

Wheeze PLUS

*  Lower chest wallindrawing
OR

*  RR 250/min (Age 2 -11 mo)

* RR240/min (Age 12- 59 mo)

« RR 230/min (Age 5-12 yrs)

If mild symptoms allow home
on salbutamol MDI give 2 puffs
every 6 hours.

Counsel caregiver on signs of
deterioration and schedule
review within 48 hours.

Salbutamol 2 puffs of inhaler (or 2.5
mg nebulized) every 20 minutes for 3
doses if needed

Oxygen

!

Monitor closely for 1-2 hours

If lack of response to salbutamol,
increasing respiratory rate, worsening
saturation, any signs of severe asthma.
Refer to Immediate Management above.

Ve

comorbidities)

Advise on regular follow up.
*

years and 30mg/day for 2-5 years.

Recurrence of asthma symptoms consider Inhaled corticosteroid (ICS)
therapy or adjust the doses if already on ICS. (Look out for other

Demonstrate MDI and spacer use to the caregiver before discharge from
the health facility. Preferably use spacer with face masks for <3 years

Prednisolone administered for 3-5 days. Max dose of 20mg/day for < 2

\** Repeat every 20 minutes for one hour if needed.
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Tuberculosis

ALGORITHM FOR DIAGNOSIS OF TB IN CHILDREN'

TB suspected based on two or more typical symptoms (cough, fever, poor
weight gain or weight loss, lethargy, fatigue, reduced playfulness, less active)

for more than 2 weeks

| No Sputum | |

Sputum for bacteriology ** |

| Smear negative | | Smear positivel

!

!

T
Positive contact history
Respiratory signs

o o o o

Positive Mantoux test (where available)

CXR suggestive of PTB (where available)

Treat for TB

l

If only one or none of the features are
present

Make diagnosis of TB if two
or more of these features
are present

!

}

If child is very sick, admit to
hospital for further management

If child is not very sick, give 7 days
antibiotics then review after 1-2 weeks

!

!

home to continue with rou

If child improves, complete the treatment and discharge

tine follow up

T

treatment

If no improvement, re-evaluate for TB (may need CXR, Mantoux test etc)
If TB suspected, start TB treatment, continue regular follow up and complete the

* Division of Leprosy, TB & Lung Disease, Ministry of Public Health and Sanitation.
Tuberculosis management in children. 2nd ed. Nairobi, Kenya: MPHS, 2014.

** Microscopy for ZN, TB culture, GeneXpert




Tuberculosis

Regimens and dosing

All forms of TB except 2 months RHZE 4 months RH
TB meningitis, bone

and joint TB

TB meningitis 2 months RHZE 10 months RH
Bone and joint TB

Steroid therapy should be given for; TB meningitis, PTB with respiratory
distress, PTB with airway obstruction by hilar lymph nodes, severe miliary TB
or pericardial effusion.

Give Prednisone at 2 mg/kg (max 60mg/day) once daily for 4 weeks. Taper down
over 2 weeks (1 mg/kg for 7 days, then 0.5 mg/kg for 7 days)

TB drug doses

Isoniazid 10 10-15 300 mg
Rifampicin 15 10-20 600 mg
Pyrazinamide 35 30-40 159
Ethambutol 20 15— 25 169

Pyridoxine (Give through the whole course of treatment)

5-7 Quarter tablet daily

8-14 Half tablet daily

15 and above One full tablet daily

Isoniazid Preventative Therapy (IPT): Refer to National TB Guidelines



HIV

Provider Initiated Testing and Counselling, Treatment and Feeding

It is government policy that ALL SICK CHILDREN presenting to facilities with unknown
status should be offered HIV testing using PITC.

PITC is best done on admission when other investigations are ordered. All clinicians
should be able to perform PITC and discuss a positive / negative result.
Below is a quick guide to PITC
v As much as possible find a quiet place to discuss the child’s admission diagnosis,
tests and treatment plans.
v After careful history / examination plan all investigations and then inform caretaker
what tests are needed and that HIV is common in Kenya.
v Explain GoK guidance that ALL sick children with unknown status should have an
HIV test - so that their child is not being ‘picked out’.
v That in this situation it is normal to do an HIV test on a child because:
o You came to hospital wanting to know what the problem was and find the best
treatment for it.
o Knowing the HIV test result gives doctors the best understanding of the illness
and how to treat it.
o The treatment that is given to the child will change if the child has HIV.
o If the child has HIV s/he will need additional treatment for a long time and the
earlier this is started the better.
v That the HIV test will be done with their approval and not secretly.
v That the result will be given to them and that telling other family / friends is their
decision.
v That the result will be known only by doctors / nurses caring for the child as they
need this knowledge to provide the most appropriate care.
v’ Give the parent / guardian the opportunity to ask questions.

The person asking permission for HIV testing should then write in the medical
record that permission was given / refused .

Paediatric management guidelines

Any child < 18 months with a positive rapid test is HIV exposed and is treated as though
infected until definitive testing rules out HIV infection.

Ongoing treatment/feeding

1) If breast fed encourage exclusive breast feeding until 6 months. If an alternative to
breast feeding is affordable, feasible, accessible, safe and sustainable (AFASS)
discuss this option before delivery.

2) Do not abruptly stop breast feeding at 6 months, just add complementary feeds
and continue nevirapine until 1 week after breast feeding stops.

3) Refer child and carers to an HIV support clinic.
4) All HIV exposed / infected infants should start CTX prophylaxis from age 6 wks.
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HIV

*Managing the HIV exposed / infected infant

Scenario Infant ARV Duration of infant
prophylaxis ARV prophylaxis
1| Mother diagnosed with HIV * Immediately initiate Nevirapine
during pregnancy at any (NVP) prophylaxis for 12 weeks
gestation, labour, delivery Nevirapine |+ Do HIV PCR testin accordance
and immediate post-partum with national recommendations
irrespective of feeding on early infant diagnosis;
option « Initiate treatment if the infant is
infected
Infant identified as HIV  Immediately initiate NVP
exposed after birth prophylaxis
(through infant or maternal * Do HIV PCR test in accordance
HIV antibody testing) and with national recommendations
is breastfeeding Nevirapine on early infant diagnosis

« If results positive, initiate ART
and stop NVP prophylaxis

« If results negative, continue NVP
prophylaxis up to 12 weeks

* Do HIV PCR test in accordance

as toxicity, stock-outs or
refusal to continue)

3| Infantidentified as HIV No drug
exposed after birth (through with national recommendations
infant or maternal HIV on garly infant diagnosis;.
antibody testing) and is not * No infant ARV prophylaxis;
breastfeeding/on « Initiate treatment if the infant
replacement feeding is infected
Mother receiving ART but + Initiate NVP until 12 weeks after
4| interrupts ART regimen I maternal ART is restarted or until
while breastfeeding (such Nevirapine

1 week after breastfeeding has
ended if mother does not restart
ART

« Do HIV PCR test in accordance
with national recommendations
on early infant diagnosis

* Ministry of Health; National AIDS and ST/ Control Program (NASCOP). Guidelines on Use

of Antiretroviral Drugs for Treating and Preventing HIV Infection: A rapid advice, 2014
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PMTCT Nevirapine Prophylaxis:

Age Nevirapine Dosing

0-6 wks 10 mg (7ml) once daily (Birth weight < 2,500 grams)
15 mg (71.5ml) once daily (Birth weight > 2,500 grams)

6 - 14 wks 20 mg (2mls) once daily

14 wks - 6 months 25 mg (2.5mls) once daily

6 -9 months 30 mg (3mls) once daily

Pneumonia

All HIV exposed / infected children admitted with signs of severe pneumonia or
pneumonia are treated with:
1. Penicillin and gentamicin first line, Ceftriaxone reserved as second line therapy

2. High dose cotrimoxazole if aged <5yrs (see below)-for treatment of
Pneumocystis pneumonia (steroids are not recommended for PCP).

Treat and prevent Pneumocystis pneumonia with Co-trimoxazole (CTX)

Weight CTX syrup |CTXTabs |[CTX Tabs Frequenc
9 240mg/5mls | 120mg/tab | 480mg/tab q Y

1-4kg 2.5mls 1 tab 1/4
24 hrly for prophylaxis,

5-8kg 5 mls 2 tabs 1/2

9-16 kg 10 mls o 1 8 hrly for 3 wks for PCP
treatment

17 - 50 kg - 2

Diarrhoea - All HIV exposed / infected children admitted with acute diarrhoea are treated
in the same way as HIV uninfected children with fluids and zinc. For persistent diarrhoea
(214 days) low-lactose or lactose free milks are recommended if the child is 2 6 months
of age

Meningitis - Request CSF examination for cryptococcus as well as traditional
microscopy and culture for bacteria plus ZN stain.

HAART - See national guidelines for latest regimens

TB- See national guidelines for TB treatment in an HIV exposed / positive child
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Newborn Resuscitation
For trained health workers - Be prepared

Note for all newborns:
v’ Practice delayed cord clamping to prevent early infant anaemia

v" Clean the cord with 7.1% Chlorhexidine Digluconate (4% Chlorhexidine) once
baby stable and then daily until the cord separates

v Ensure HIV risk known and give TEO & Vitamin K

PREPARE BEFORE DELIVERY - EQUIPMENT, WARMTH, GETTING HELP |

Breathing
should be
started
within 60
secs

_________ vy
“ If the baby has not taken a breath at all confirm
S |s_tl'ler_e ME_C_OI\_“[JM_" _____ ,
No Yes

» Use warm cloth to dry
and stimulate baby
+ Observe activity, colour

x

and breathing
* Wrap in dry, warm towel
with chest exposed

Yes

I” Baby now active & N

v taking breaths’? A

* Check airway is clear
If anything visible,use suction
to clear

¢ Put head in neutral position

Ye

' Is baby breathlng”

Poor or N
breathing /
gasping

B - breathing ‘ | A- ainNay|

SHOUT FOR HELP!

Start ventilation Ensuring the
chest rises

continue at about 30 breaths / min
Check heart rate at 1 min

Newborn care management guidelines

|C-circu|ation | ’

( Is heart rate > 60 bpm'7

_\Q:

No

Before first breath and
Before drying / stimulating
 Suck / clean oropharynx
under direct vision
Do not do deep, blind suction

Skin to skin contact with
mother to keep warm
and observe

Initiate breast feeding

« Keep warm

« Count rate of breathing and
heart rate

Give oxygen if continued
respiratory distress

ZY

ABC ok

Continue with about 30
breaths / min,

Stop bagging when breathing
and heart rate OK

Reassess ABC every 1 - 2 mins,

Give 1 EFFECTIVE breath for
every 3 chest compressions
for 1 min.

Reassess ABC every 1 - 2 mins
Stop compressions when

HR > 60 bpm and support

breathing until OK
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’
1

.
One or more of:

Neonatal Sepsis
see page 50 for Newborn Antibiotic doses

1
e Change in level of activity ]
1

* Bulging fontanelle
History of convuisions

e Temperature > 37°C or
<35.5°C

» Fast breathing / respiratory
rate = 60 bpm

* Severe chest wall indrawing

e Grunting

. * Cyanosis/Pulse oximetry o

Also checkl
* Jaundice (see page 41-43)
« Capillary refill
» Severe pallor
PROM > 18 hrs if aged <7d
* Localized severe infection -

joints, abdominal distension
* Weight loss

DECIDE - does the baby need
fluids, feeds or blood (pages 46-49)

No signs of
serious illness

+ |s there

i * Pus from the eye;

1 » Pus from the ear;

1+ Pus from umbilicus and redness
! of abdominal skin; or

1+« Few large, pus-filled blisters

! / septic spots.

Yes

Do LP unless severe
respiratory distress

1) Check for hypoglycaemia, treat
if unable to measure glucose

2) Start gentamicin and penicillin
(see chart on page 50

3) Give oxygen if cyanosed /

respiratory rate > 60 bpm

4) Give Vitamin K if born at home
or not given at maternity

5) Keep warm

6) Maintain feeding by mouth or
ng, use iv fluids only if
respiratory distress or severe
abdominal distension
(see charts on page 46-49)

b

Where appropriate:

1) Treat for neonatal ophthalmia
2) Treat with oral antibiotic - one
that covers Staph aureus if

large, pus-filled septic spots
3) Give mother advice and
arrange review
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Duration of treatment for neonatal sepsis

Problem Days of treatment
Signs of neonatal B Antibiotics could be stopped after 48 hours if all the
Infection in a baby breast signs of possible sepsis have resolved and the child
feeding well. is feeding well and LP, if done, is normal.

B Give oral treatment to complete 5 days in total. Advise

the mother to return with the child if problems recur.

Skin infection with signs B |V /IM antibiotics could be stopped after 72 hours

of generalised illness if the child is feeding well without fever and has no
such as poor feeding other problem and LP, if done, is normal.
B Oral antibiotics should be continued for a further 5
days.
Clinical or radiological B |V /IM antibiotics should be continued for a minimum
pneumonia. of 5 days or until completely well for 24 hrs.

B For positive LP see below.

Severe Neonatal Sepsis B The child should have had an LP.
B |V /M antibiotics should be continued for a minimum
of 7 days or until completely well if the LP is clear

Neonatal meningitis or IV / IM antibiotics should be continued for a minimum
severe sepsis and no LP of 14 days.

performed If Gram negative meningitis is suspected treatment
should be iv for 3 weeks.

Antibiotic prophylaxis
Antibiotic prophylaxis (Benzyl Penicillin and Gentamicin standard dose) should
be given as soon as possible after birth to all newborns (term and preterms) with
any one of the following risk factors:

Prolonged Rupture of Membranes (PROM) >18 hours

A mother with fever (Temperature > 38° C)

Suspected or Confirmed chorioamnionitis

Mother being treated for sepsis at any time during labour or in the
last 24 hours before and after birth.

«  Treatment should be given for 48-72 hours (at least 4 doses of Penicillin + 2
doses of gentamicin) and may be stopped if the baby has remained entirely
well during this period.

«  Where possible initiate laboratory investigations immediately but DO NOT
withhold antibiotics.

« If there are no risk factors then DO NOT initiate antibiotics treatment.

« A well baby born preterm < 37 wks or Low birth weight with low risk factors
does not require antibiotic treatment.
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Neonatal Jaundice

v Assess for jaundice in bright, natural light if possible, check the eyes, blanched skin
on nose and the sole of the foot

v Always measure serum bilirubin if age < 24 hours and if clinically moderate or severe
- Any jaundice in a new born aged <24 hrs needs further investigation and treatment

v Refer early if jaundice in those aged <24 hrs and facility cannot provide
phototherapy and exchange transfusion

v See next page for guidance on bilirubin levels
v'If bilirubin measure unavailable start phototherapy:
o In a well-baby with jaundice easily visible on the sole of the foot
o In a preterm baby with ANY visible jaundice
o In a baby with easily visible jaundice and inability to feed or other signs of
neurological impairment and consider immediate exchange transfusion
Stop phototherapy - when bilirubin 50 micromol/L lower than phototherapy threshold
(see next page) for the baby’s age on day of testing

Phototherapy and supportive care - checklist

. Shield the eyes with eye patches - Remove periodically such as during feeds
2. Keep the baby naked

Place the baby close to the light source - 45 cm distance is often recommended
but the more light power the baby receives the better the effect so closer distances
are OK if the baby is not overheating especially if need rapid effect. May use white
cloth to reflect light back onto the baby making sure these do not cause overheating.

4. Do not place anything on the phototherapy devices - lights and baby need to
keep cool so do not block air vents / flow or light. Also keep device clean - dust can
carry bacteria and reduce light

5. Promote frequent breast feeding. Unless dehydrated supplements or
intravenous fluids are unnecessary. Phototherapy use can be interrupted for
feeds; allow maternal bonding.

6. Periodically change position supine to prone- Expose the maximum surface
area of baby to phototherapy; may reposition after each feed.

7. Monitor temperature every 4 hrs and weight every 24 hrs.

8. Periodic (12 to 24 hrs) plasma/serum bilirubin test \isual testing for jaundice
or transcutaneous bilirubin is unreliable.

9. Make sure that each light source is working and emitting light. Fluorescent
tube lights should be replaced if:
a.  More than 6 months in use (or usage time >2000 hrs)
b.  Tube ends have blackened
c. Lights flicker
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Jaundice treatment
if 37 weeks or more gestational age

Bilirubin measurement in micromol/L

Newborn care management guidelines

Age Repeat Consider Initiate Perform an
. measurement |phototerapy |phototherapy |exchange
(inhours | iy 6 hours - especially if transfusion
- found risk factors - unless the bilirubin
age up to and repeat in 6 level falls below
nearest hours threshold while the
threshold treatment is being
given) prepared
0 - - >100 >100
6 >100 > 112 >125 > 150

12 >100 >125 > 150 > 200

18 >100 >137 >175 > 250

24 >100 > 150 > 200 > 300

30 >112 > 162 >212 > 350

36 >125 > 175 > 225 > 400

42 >137 > 187 > 237 > 450

48 > 150 > 200 > 250 > 450

54 > 162 >212 > 262 > 450

60 >175 > 225 > 275 > 450

66 > 187 > 237 > 287 > 450

72 > 200 > 250 > 300 > 450

78 - > 262 > 312 > 450

84 - > 275 > 325 > 450

90 - > 287 > 337 > 450

96+ - > 300 > 350 > 450




Jaundice treatment
if < 37 weeks gestational age

v'Any jaundice within 24 hours is of concern and should prompt rapid
treatment and a careful look for underlying causes

v'The table below is a quick guide, more detailed information can be found at:

Estimated Gestational Age

Age in hours
All values in micromol/L
12 hrs Any value above normal range

§ 24 hrs 80 90 100 110 110
§ % 36 hrs 110 120 130 140 150
g g 48 hrs 140 150 160 170 180
§’ E 60 hrs 160 170 190 200 220
g ? 72 hrs + 180 200 220 240 260
g 12 hrs 120 120 120 120 120
S 'g 24 hrs 150 150 160 160 170
g % 36 hrs 180 180 200 210 220
% E, 48 hrs 210 220 240 250 260
= _‘:: 60 hrs 240 260 280 290 310

1 72ns+ | 280 300 320 340 360




Newborn Care

Fluids, growth, vitamins and minerals in the newborn

Babies should gain about 10g/kg of body weight every day after the first 7
days of life. If they are not check that the right amount of feed is being given.

All infants aged <14 days should receive Vitamin K on admission if not already
given.

Vitamin K
1 All babies born in hospital should receive Vitamin K soon after birth
1 If born at home and admitted aged <14 days give Vitamin K unless already
given
1 1mg Vitamin K IM if weight > 1.5kg, 0.5mg IM if weight < 1.5kg
Kangaroo mother care (KMC)
8 KMC recommended for stable pre-terms (refer to National KMC Guidelines)
All premature infants (< 36 weeks or < 2kg) should receive:
B 2.5mls of multivitamin syrup daily once they are on full milk feeding at the

age of about 2 wks plus folate 2.5mg weekly
B Give iron supplementation (refer to page 7 for dosages)

Newborn care management guidelines
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Continuous Positive Airway Pressure (CPAP)

(For maximum benefit start as soon as symptoms are identified)

Newborn with severe respiratory
distress with all of these

Weight of >1000gm,

APGAR score of 2 4 at 5 minute and
Respiratory distress defined as a
Silverman Anderson Score of > 4™

I

Initiate CPAP

l

Defer CPAP if any of the
following

Uncontrollable seizures,

Floppy infant or

Apnoeic or gasping respiration

Monitor every three hours

and Respiratory Rate
* Pulse Oximetry

* Vital signs — Temperature, Heart rate

* Silverman Anderson Scoring
* Need of Nasal clearing/Suction

Worsening
signs & score

¢ Ensure the CPAP seal and
equipment is working well

¢ Senior Review for further
evaluation

Improving signs
& score

Continue CPAP and
Monitor until Silverman
Anderson score of <4

|

Transition from CPAP to
Oxygen by Nasal Prongs

Silverman- Anderson Score

Feature Score 0 Score 1 Score 2
Chest Movement Equal Respiratory Lag Seesaw Respiration
Intercostal Retraction = None  Minimal Marked
Xiphoid Retraction None  Minimal Marked
Nasal Flaring None  Minimal Marked
Expiratory Grunt None Audible with Stethoscope Audible

“Score of >6 initiate CPAP as you prepare for transfer for mechanical ventilation

(For instruction on how to set up CPAP, refer to CPAP training/equipment manuals)

45



06 98 18 LL cL 89 €9 69 S 0S Sv 34 9€ L Kkeq
08 9L cL 89 ¥9 09 99 cs 8y 124 oy 9€ [4% 9 Aeq
0L L9 €9 09 95 €5 61 o [44 6€ € [4 8¢ s heq
09 P} 1 1S 8y 14 [44 6¢ 9€ €€ 0¢ x4 ve v ke
0S 8y Sv 924 or 8¢ 1 €€ 0g 8¢ 14 €C 6l € fheq
(0)4 8¢ 9€ 1 [4% 0€ 8¢ 9 e [44 0c 8l Sl zfeq
0€ 6¢ e 9C e €C 24 0¢ 8l Ll Sl 14 cl 1 keg
(4 8¢ 9¢ Ve (4% 0¢ 8'¢C 9C ve (A4 (4 8l 9l (6%)
016'€|0)L€C| 0)GE | O)EE | OJL'E|OI6Z| OILT|O0)IGZ|OIET| OIL'C| 06L| OILL | O3G'L | JubBrom

SpJemJd)e pue | Aep uo SpId) SWNJOA [|N) UO SIIGR( [|9M J0) SJUNowe pagdy Ay g oLsesoseN 'y

PR DRI Lfea 'spiny Ajlep umop-dajs Jo dn-days ‘snjoq e aAIb 0} Jayjeym

uo uojuido Joluas 1o} yse asea|d peolano piny Jo uoisnyuad Jood jo subis | 4

Kep/By/sjw 09 9 feq Pa1EoIpUI-BU0D SSO|UN NGT UM pas) skemly 4
‘uonnjos 8s0on|B %01 0} (TOM Jo Boy/jwL) Aep/Bjowiuz-1 +¥ pue

RepiBysiw ovL SKeQ | (ouyes jewiou jo i) Aep/B/IOLILIE-Z +BN PPY Z ABQ WOy SPIN Al 04
Kep/By/sjw Ae O 3lqeL
Rl el = paddojs 4| 3un awn|oA Ajiep [ej0} 8y} ulyim daay 0} spinj Al 8onpas pue Aep
Kep/Byy/siw 001 ¢ Aeq K1anajunowe awes ay} Aq pasy asealou| ‘B3z = JI AUYg sjwQl pue Bxz> g BYG L=

3 Auyg sjwg 2 yum uibag - spasy 19N Hejs [[omun Aian Ageq ssajun g Aeq woaq 4

fep/By/siu 0g z keg g 91q.1- A%O01 Al SIUpZ Uim Lels Aqeq ya1s - | keg  »
payoeal swN|oA Ajiep | [IuNn pesy yoes junowe siy} Aq asesioul

Aep/By/SIU 09 e puE S|wg'/ OAIB pasy Isiy 104 "V BlqeL- Buipesy yiiw ejeipeww] - Aqeq [lsM 4

OANIIN / PInd Ajte@ jejoL | eby SJUIWIAIINDAI pinj{ / SUIPII] :BHG' | T UIOGMIN

46



s9 [ o 09 0 9 0 1S 0 8y 0 20K 8¢ 0 €€ 0 [ +.feq
05 3 0S | 0S 0 G 0 24 0 ge [ 0 ve 0 Gz z 9 keq
ov | ¥ ov z ov L 6¢ 0 9¢ 0 0g L 0g 0 0z z G Aeq
0€g S 0€ 2 o€ € 0g z o€ 0 2z | ¢ 44 | Gl 3 ¥ Aeq
0z | § 0z S 0z 12 0z € 0z z Gl € Gl z ol € ¢ Aeq
ol 9 0l 9 ol S ol Iz ol v 8 2 8 € S € z kea
0 A 0 L 0 9 0 9 0 [ 0 S 0 [Z 0 2 | Aeq
1y 1y Jy 1y 1y 1y 1y 1y
posy | Jod | pasy | 4od | pesy | Jod | pasy | Jod | pesy | J4od | pesy | Jod | pesy | Jad | pesy | Jod
Auyg | sjw | Apyg | sjw | Auug | sjw | Apyg | sjw | Apuyg | sjw | Apyg | sjw | Ayg | siw | Apyg | sjw
LON | 4AI | 1ON | 4AI | 1ON | 4AI | LON | 4AI | ION | 4AI | 1ON | 4AI| ION [4AI | ION | AT | (g
6C-8C 1'T-9C ST-v'e €2-2¢ 1'2-0¢C 6'1L-81 L'L-91 Sl ybrom

SpINgy Al SAYpZ J9)e $HG' | T UIOGMaU YIS B Ul SPIdY [9N SUIDNPoJIul J0j UdwWISaJ paepuels *)

62 8z 9z 4 4 44 0z 6l Ll 9l ¥l cl L +/ Reg
9z Gz €z 44 [k 6l gl Ll Gl vl el L ol 9 keg
4 44 0z 6l 8l Ll 9l Gl el Zl L ol 6 G keg
0z 6l gl 1l 9l Gl vl <l Zl L ol 6 8 v keg
9l Gl Gl vl el zl L ol ol 6 [ l 9 ¢ keg
€l zl zl [ ol ol 6 8 8 i 9 9 S z kea
ol 6 6 9 ) L L 9 9 S S 2 Iz | ke
6'¢ L' (¥ ee 1'e 6T LT 4 €T 4 6'l L'l (B3)
0}g'¢c | 039°C | O3p’C | 03Z'C | 0}0'C | 0387 | 039Z | O3z |0¥ZzZ | 010T | 0181 | 039L | &L | BIEM

P9} 3q Jouued OYM $) G° | T SUIOGMIU YIIS J0J Jy/Sjwl ul sajed piny Al ‘9




Ge 0 43 0 1z 0 44 0 (¥4 o +.fe@ | 1L 0L 8 8 L +Lkeq
0¢ € 6 3 14 0 0c 0 8l 0 9 Aeq L0l 8 8 L 9 Aeq
8¢ © 9 (4 [44 0 8l 0 9l 0 G Aeg ol 6 yA L 9 g feg
Sl 14 Sl € Sl l Sl 3 Sl 0 ¥ Req 6 8 9 9 ] ¥ Ae@
ol 14 oL € ol Z ol 2 oL } ¢ feq 8 L 9 S S ¢ feg
S S S 14 S € S € S @ z feq 9 S S 14 14 z feq
0 14 0 € 0 14 0 € 0 € | keg R A 4 € € | keg
1y 1y 1y 1y ay
pesy Jad pesy Jsad pesy Jsad pesgy Jad  pesy  Jad . . . . .
Apyg  sjw Agyg  sjw Apyge  sjw Agyge  sjw Auyg  sjw (6) mouv _Hz_, Nou_, mz_‘ m% (63)
19N 4AI L1ON 4AI 19N 4AI 1ON Al 19N d4AI WBIBM o o) o e g MBEM
SL-vi vi-€1 -V 0'1L-60 60-80
suiogmau Yais :6) G'| > sulogman AB9II= OIE B Wiz s S8
10} pIngy Al sinoy $2 3saiy 19)je spasy | 9N Bulonpoujui aoj uswibai piepuels Lym Jesnjos 7 opaing & buisp :BY g7}, >
' i ' : : SUJOqMaN Joj} sajes pinj4 Al Al4noH
*90IApe Padxa
Rep/By/siw 081 +9 Aeq No8s Ing Aep/By/s|wO0Z SE Yonw Se 0} Jayln) SSWN|OA asealoul 0) a|qissod aq Aew |«
Pa}esIpuUI-BIUOD SSBJUN T UM pad) shkemly  «
Rep/Bysiw 091§ Aea uonnjos 8soon|B %01 0} (TOM 40 Bx/jwL) Aep/Bxjjowwiz-| +3 pue
(auijes fewuou jo By/sjwe ) Aep/By/jowwe-z +EN PPY Z Aeq woly spinjj A| Jod
Kep/By/siw oL ¥ Ae@ skep ui abe |ejeu °
-}sod pue jyBiem Joy ajeldoidde pansiyoe swnjoa pasy Aunoy ¢ |ny pun paddols 4A| [un
Aep/By/sjw 0zZ1 ¢ KReg| awnjon Ajiep [ejo} ay) uiyym desy 0} spinjy Al 9onpas pue Aep yoea sjw G Aq Sawn|oA pasy
Alnoy ¢ aseaJoul ‘sjw G e Ng3 yum ||omun si Ageq ssajunz Aeq uo Jejs pinoys Buipeaq .
Kep/By/s|w 00 Z keq wnJjsojoo ypum Buipasy Bu sjelpswiwil JE)S Usy) djesun si Buipasy
ALUIY} NOA ] - SIYZ 10} %01 Al LElS (SpUnos [amoq Juasqe ‘Buimelpul [[em }Sayo 91anas
Kep/By/siw 08 1 Req Aq paouapine ssalisip Alojelidsal 819Aas ‘snoosuooun ‘suolsinauod) Aqeq yoIs - | Aeq -

TOA TN
/pinid Ajleg [eol.  aby

(SuJogmau YoIS) SJudWIIINbAJ pinj{ / SUIPI 8NC° | > WIOGMIN

sauljepInb uswabeuew aied uIogmaN




Kep/Bx/|wog | e 62 14 (014 8l 9 Aeg
Aep/Bx/sjwio9l 8z °14 44 8l 9l G Aeg
Kep/Bx/s|wov L *14 ford 6l 9l 7l ¥ Aeg

Kep/Bx/jwoz L 4 0z Ll vl 4" ¢ Akeg

Aep/6x/jwo0l 8l 9l vl L ] Z feg

Kep/Bx/jwog vl €l L 6 8 | Aeq

awn|oA [paaj Alunoy| paay Alanoy| pea} Alanoy| pasy Alanoy| pasy Alanoy (B31)

bl SR LR, .
SL-vL 4% 4 o % 0'L-'6°0 6°0-8°0

"90IApe Wadxa 388s Ing Aep/By/s|WQ0Z Se Yyonw se 0} Jaylny SeWnjoA asealoul o} a|qissod aq Aew j|

‘sobe |euoleysab-jsod ajendoidde je
sjuswa|ddns [eJaulW PUE UIWE}A POPUSWIWOIS] SAI9931 AjBUlinNoJ pinoys salgeq yons jng paiinbal Ajauinos jou ale sialo

yimoub ajqeus o} saxejul [euonuinu Joddns 0} }saq Moy UO apew g p|noYs suoisioap
ased Agq ased papn|oxs uaaq aAey sasned BulApuspun yi pajebiisaaul Ajinjaied aq pinoys jyblam uieb o} ainjiey jJo sasne)

pajesipul-ejuod ssajun spasy | ON 40} NgT asn shkemly
(Aep yoeas By/sjwpg Aq Buiseaou) pue | Aep uo Aep/By/s|jw 08) pPaASIYdE BWN|OA paay AUnoy ¢ [|N4 [JUn paay
Alnoy ¢ yoea sjw g Aq asealoul pue sjw G Jo N g3 Yim spasy uejs (Buipas) 0} UoiedIpuIBIIuOD B Se uoliew.ojjew [ejiusbuoo

e 9ABY JOU Op pUE ‘Uole}osNsal INAYG Palinbal Jou aAey oym ‘ssalisip Alojelidsal Jnoyym) [|am pue By G |> ssiqeq ||V

(Ssuaogmau [jam) SudwRIINbII SUIPII 8YG° | > UIJOGMIN

sauljepInb uswabeuew aied uIogmaN

49



50

aJI| 40 SAep 7 1841} 8y} Ul sulodsojeydad Jajes aie SWIpIZeydd /aWIXe)oe)
— sulogmau padipunel A|SNOIAQO Ul PEPUSLILIODaI JOU S| dUOXBLIYPDD A
‘shep ; > pabe saigeq ul pasn aq jou pjnoys |oduaydweiojyy »

sAep , > pabe saiqeq ul Ajiep aa1m) si Buisop uljioiusad »
‘uplweyuab buiddoys

J8pPISU0D SINoY $Z Uey) alow Jaye auun Buissed A|snoiago jou sl Ageq e j| »
‘sulw g-g
J8n0 — ysnd A| Mojs B sk 1o |\] UBAIB aq p|noys O Pasn uidiwejuas)

wy By/bwog suoxeuye) A,
0 ‘wy (bwgy xew)
By/6wggz upAwounoadsg
Jo upAweuey 2
:Jo asop 9|buls
e yym pajeal) aqg pjnoys snd
UM spljaha pas usjjoms
:wnJojeuoa elwjeyydo

SAva
ul abe pue Jybiam 10} }091109 S| BSOP Y} ¥I8YD 8SES|d — UIDIWEBIUDD) A
:Buiuaepp
0g 00Z 0z 00Z 000°00Z 00'%
K44 051 Gl 051 00005} 00°E
0z Gl Gzl Gel 000°0S } 05z
v v 00 Gl 001 0l 001 000°001 00Z
3 € 00'€ Gzl Gl 9 g8 000°00} Sl
€ € 05°Z Gzl G/ G Gl 00062 0s')
z z 00 o0l G'Z9 v 09 000°G. Szl
Ay zi (6%) 'L 05 g 05 000°05 00'L
s|wg/Bwgz) ubrom Az Ay vz Ay vz Az Ayzy (Bv)
By/6w Gz Al wi /Al wi / Al wi /Al wi/ Al wbrom
T I Bybuigs) | (Bybuog) | (e ZDAOMS | OVER0S) | ieymoooiog)
ajozepluos)ad|y | suoxelyad uljio1uad
ulweluds |/ ulpoidwy
sAep ; S pabe sonoiqiue jeiQ sAep ; S pabe sonjoigijue Jejndosnwesjul / SNOUSAeIU|

SISOp 2NoIqIUER UJOGMIN



Weight for Height/ Length

Weight for length / height charts (1)

:.en)gth Weight (kg)
cm Boys Girls
—3SD| —2SD | -1SD —3SD| -2sD| -1SD
45 1.9 2 22 19 | 21 2.3
46 2 22 | 24 | .- 2 22 | 24 | ..
47 2.1 23 | 25 | E 22 24 | 26 o
48 23 | 25 | 27 | 5 23 | 25 | 27 5
o =
49 24 | 26 | 29 | & 24 | 26 | 29 | <
50 26 | 2.8 3 © 26 | 28 | 3.1 @
51 | 27 | 3 | 32 | £ 28 | 3 | 33 | £
52 29 | 32 35 | & 29 | 32 35 3
53 3.1 34 [ 87 | © 3.1 3.4 3.7 °
54 33 | 36 | 39 | ¢ 33 | 36 | 39 | ¢
55 36 | 38 | 42 | = 35 | 38 | 42 | =
56 38 | 41 44 | 3.7 4 4.4 "
57 4 43 | 47 | 3 39 | 43 | 46 | 35
gg 2.2 2.2 55 5 41 | 45 | 49 |
. ) 3 | = 43 | 47 | 51 pw
60 47 | 5.1 55 | 45 | 49 | 54 | <
61 49 | 53 | 58 | £ 47 | 51 | 56 | £
62 5.1 5.6 6 ® 49 | 53 | 68 | @
'm mm |2 A
. . = ; . . =
65 57 | 6.2 67 | 55 | 59 | 65 | ©
66 59 | 64 | 69 | ¢ 56 | 6.1 6.7 g
67 6.1 66 | 7.1 © 58 | 6.3 | 6.9 ©
68 63 | 68 | 73 | 2 6 6.5 7.1 2
69 6.5 7 76 | < 6.1 67 | 73 | <
70 66 | 72 | 78 .§ 63 | 69 | 75 .§
71 68 | 74 8 6.5 7 7.7
72 7 76 | 82 g 66 | 7.2 7.8 g
73 72 | 77 | 84 | = 68 | 7.4 8 =
74 73 | 79 | 86 § 69 | 75 | 82 §
75 75 8.1 88 | 2 7.1 7.7 84 | 8
76 76 | 83 | 89 7.2 78 | 85
77 78 | 84 | 9.1 7.4 8 8.7




Weight for Height/ Length

Weight for length / height charts (2)

:.en;gth Weight (kg)
cm Boys Girls
—3SD| -2sD | —-1SD —3SD| -2sD| —1SD
78 79 | 86 | 93 75 | 82 | 89
79 8.1 87 | 95 | .. 77 | 83 | 91 | .-
80 82 | 89 | 96 | 78 | 85 | 92 | §
81 84 | 9.1 98 | 5 8 87 | 94 | &
C c
82 85 | 9.2 10 | < 8.1 88 | 96 | <
83 87 | 94 | 102 | © 8.3 9 98 | ©
84 | 89 | 96 | 104 | = 85 | 92 | 104 | =
85 9.1 98 | 106 | & 87 | 94 | 103 | &
86 9.3 10 [ 108 | © 89 | 97 [ 105 | ©
87 95 | 102 | 111 | & 9.1 99 [ 107 | o
88 97 | 105 | 1.3 | = 93 | 101 | 11 =
89 9.9 | 107 | 115 | 95 | 103 | 112 |
90 | 101 | 109 | 118 | B 97 | 105 | 114 | 3
g; 182 H; 12 | g 99 [ 107 | 1.7 |
) . 122 | = 101 | 109 | 119 | =
93 | 107 | 115 | 124 | £ 102 | 1.1 | 124 | <
94 | 108 | 117 | 126 | £ 104 | 113 | 123 | £
95 11 1.9 | 128 | ® 106 | 115 | 126 | ©
0 Pnee D]y wejngius
98 1.6 | 125 | 135 | & M2 | 122 | 133 | &
99 | 11.8 | 127 | 137 | 2 1.4 | 124 | 135 | 2
100 12 | 129 | 14 | © 16 | 126 | 137 | ©
101 | 122 | 132 | 14.2 % 1.8 | 128 | 14 2
102 | 124 | 134 | 145 | < 12 | 131 | 143 | £
103 | 126 | 13.6 | 148 | 2 123 | 133 | 145 | 2
104 | 128 | 139 | 15 | = 125 | 136 | 148 | =
105 13 | 141 | 1563 | @ 127 | 138 | 1561 | &
106 | 133 | 144 | 156 | = 13| 141 | 154 | 2
107 | 135 | 146 | 1569 | © 132 | 144 | 1567 | ©
108 | 137 | 149 [ 162 | © 135 | 147 | 16 | 2
109 14 | 151 | 165 137 | 15 | 164
110 | 142 | 154 | 16.8 14 | 153 | 16.7
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Weight for Age Estimation

Emergency estimation of child’s weight

from their age

All babies and children admitted to hospital should be weighed and the
weight recorded in the medical record and in the MCH booklet.

Estimate the weight from the age only if immediate life support is
required or the patient is in shock — then check weight as soon as

stabilised.

All other children should have weight measured.

Child looks well nourished,

average size for age ETNﬁ;‘ ;:‘:d
Age (kg)
1 -3 weeks 3.0
4 - 7 weeks 4.0
2 - 3 months 5.0
4 - 6 months 7.0
7 to 9 months 9.0
10 to 12 months 10.0
1to2yrs 11.0
2to 3 yrs 13.0
3to4yrs 15.0
4to5yrs 17.0

If child looks obviously
underweight — find
age but step back 2
age /weight categories
and use the weight
appropriate for this
younger age-group.

Eg. Child thin and age 10
months, use the weight
for a 4-6 month well
nourished child.

If there is severe
malnutrition this chart will
be inaccurate.
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